
- 1 - 

AMENDMENT NO. 1 
TO 

PROGRESSIVE DESIGN-BUILD CONTRACT 
(AECOM Infrastructure and WML, a Joint Venture) 

This Amendment No.1 to the Progressive Design-Build Contract (“Amendment No.1) by and 

between the City of Stockton (“City”) and AECOM Infrastructure and WML, a Joint Venture (“Contractor”) 

is made and entered into on __________________, 2019. 

WHEREAS, the City and Contractor entered into a Progressive Design-Build Contract for the 

City’s Regional Wastewater Control Facility Project (the “Project”) dated January 23, 2017 (“the 

Agreement”); and 

WHEREAS, the Agreement is separated into Phase 1 (Design Services through 60-75% 

completion) and Phase 2 (completion of Design Services and Construction); and 
[...]
Sub Task 8.2 – Second VE/Constructability Review................................................... 25
Sub Task 8.3 – 90 Percent and Design, Construction Schedule, and Cost Estimates

Submittal ...................................................................................................... 25
Sub Task 8.4 – Final Design Submittal ...................................................................... 26
Sub Task 8.5 – Permitting ......................................................................................... 27
Sub Task 8.6 – Project Database and CMMS ............................................................ 27

EXHIBIT 1

DRAFT



City of Stockton Municipal Utilities Department
Progressive Design–Build Services
Regional Wastewater Control Facilities Project
Phase 1 Scope of Work

ii

Sub Task 8.7 – Training Plan..................................................................................... 28
Sub Task 8.8 – Start-up and Testing Plan .................................................................. 29
Sub Task 8.9 – Bidding Assistance ............................................................................ 29

Task 9 – Second Phase 1 Off-Ramp (Optional) ................................................................... 30
Sub Task 9.1 – Project Management ......................................................................... 30
Sub Task 9.2 – On-Site Meetings and Observations .................................................. 30
Sub Task 9.3 – Submittal Reviews ............................................................................ 31
Sub Task 9.4 – Requests for Information ................................................................... 31
Sub Task 9.5 – Design Change Notices and Change Orders ..................................... 31
Sub Task 9.6 – Facilities Start-up and Testing ........................................................... 32
Sub Task 9.7 – Training Assistance ........................................................................... 32
Sub Task 9.8 – Operations and Maintenance Manual (O&M) ..................................... 32
Sub Task 9.9 – Record Drawings .............................................................................. 32

Appendices
Appendix A - Summary of Major Facilities and Construction Phasing 

EXHIBIT 1

DRAFT



City of Stockton Municipal Utilities Department
Progressive Design–Build Services
Regional Wastewater Control Facilities Project
Phase 1 Scope of Work

1

Introduction
As requested by the City of Stockton (City), AECOM/W. M. LYLES JOINT VENTURE (AECOM/WML) has
developed a scope of services and preliminary schedule for Phase 1 of the progressive design-build services for
the Regional Wastewater Control Facilities Project (Project).

Background

The City owns and operates the Regional Wastewater Control Facility (RWCF), which provides sewerage service
for the City of Stockton, Port of Stockton, and surrounding unincorporated areas of San Joaquin County. The
RWCF is located at 2500 Navy Drive in Stockton, with facilities situated on both the eastern and western banks of
the San Joaquin River.

The existing RWCF includes the following four treatment areas: Main Plant, facultative ponds, engineered
wetlands, and the Tertiary Plant. The Main Plant includes all the treatment facilities on the eastern bank of the
river. The Tertiary Plant includes all the treatment facilities on the western bank of the river. The plants are
connected by a bridge over the River.

The Main Plant receives wastewater flows from the surrounding communities and provides screening, grit
removal, raw sewage pumping, primary sedimentation with chemical addition, secondary treatment with
biotowers, secondary clarification, and secondary effluent pumping.

Additional secondary treatment and storage can be provided using the facultative ponds. Secondary and tertiary
treatment is also available in the adjacent engineered wetlands. The use of the ponds and wetlands for treatment
or diversion past the ponds and wetlands are optional flow paths dependent on a variety of operational factors.
Effluent from the ponds, wetlands, or diversion structures (as applicable) is then routed to the Tertiary Plant.

The Tertiary Plant provides ammonia removal using nitrifying biotowers, dissolved air flotation with chemical
addition, dual media tertiary filtration, disinfection by chlorination using a disinfection channel (CCC), and
dechlorination prior to discharge to the San Joaquin River via a siphon to a submerged open pipe outfall.

The Main Plant also provides solids handling for the solids generated by the primary and secondary
sedimentation processes. Solids are either routed to gravity thickeners, gravity belt thickeners or pumped to the
anaerobic digesters directly. After anaerobic digestion, sludge is pumped to a holding tank. Digested solids are
removed from the lagoons by a dredge or pumped directly to holding tanks where they are further conditioned and
dewatered using belt filter presses. Dewatered solids are hauled off-site by a private contractor and routinely
recycled on agricultural lands as a source of nutrients and soil amendment. In an emergency, solids can be used
as daily cover for solid waste at the landfill.

Many of the facilities of the existing RWCF include dated technologies and have aging equipment and
infrastructure, which will not be able to accommodate future treatment demands and meet regulatory
requirements. Because of this, the City has embarked in a program to significantly upgrade the RWCF. These
upgrades will be implemented to specifically address the following issues:

1. More Stringent Regulatory Limits. The RWCF must meet new nitrate and nitrite nitrogen discharge limits by
June 1, 2024. A biological nitrogen removal (BNR) process needs to be incorporated into the treatment train.

2. Need for Increased Capacity. The CIEMP forecasts a 60 percent increase in influent flow and loadings by
2035.

3. Aging Infrastructure/Outdated Technologies. Most of the unit processes in the plant range in age from 40 to
70 years, and in some cases are well past their useful operational life or rely on outdated technologies.
Rehabilitation or replacement is necessary to ensure an efficient, reliable, and safe operation.

EXHIBIT 1

DRAFT



City of Stockton Municipal Utilities Department
Progressive Design–Build Services
Regional Wastewater Control Facilities Project
Phase 1 Scope of Work

2

4. Need for Better Control Systems. Control rooms are scattered around the facility and SCADA monitoring is
incomplete, making operations less efficient. A centralized control/operations center with a comprehensive
Supervisory Controls and Data Acquisition (SCADA) system is needed to make plant operations more
efficient.

5. Personnel Facilities. The treatment plant has grown in size, complexity and age over the years and this has
resulted in increases in the City operations, maintenance and engineering staff. However, personnel facilities
including laboratory space, offices, locker rooms, and the like, have not kept pace. Modern facilities are
needed to accommodate these functions.

Project Objective

The goal of the RWCF Progressive Design-Build Project is to plan, design and construct wastewater treatment
plant facilities that are able to meet current regulatory treatment objectives and balance future potential regulatory
requirements for most conditions in a cost-effective manner while extending the life of existing assets within the
budget available of $150 to $170 million.

AECOM/WML will generate cost-effective, creative treatment solutions and work collaboratively with the City in
identifying the facility improvements that meet the goal of the Project.

Project Description
The type and extent of the improvements included in the Project will be further analyzed and refined in close
coordination with the City during Phase 1. However, for the purposes of this scope and in accordance with the
AECOM/WML proposal for this Project, it is envisioned that the Project may include the following improvements.
Further definition of the proposed improvement and implementation timeline is provided in Appendix A –
Summary of Major Facilities and Construction Phasing.

1. Influent Pump Station and Headworks

A new trench style self-cleaning influent pumping station with new fine screening and grit removal located above
ground is planned.

This involves demolishing the existing safety and training building, and incorporating those functions into an
expanded administration building to create space for a new 23 feet by 55 feet long influent pump station. The
pumping station will feature three new vertical turbine solids handling pumps, each with 27.5 mgd capacity for a
total firm capacity of 55 mgd. The pumps would be set at grade and will lift influent raw wastewater into the new
above grade screening and grit removal facility.

The existing influent pump station will be used for wet weather peak flows.  Existing screening and grit removal
will be retained for wet weather operation and to protect the existing influent pumps. During the workshop phase,
we will evaluate converting one or more of the existing screens to serve as a coarse screening step to protect the
new influent pumps.  Two or more of the existing 5/8th screens would be retained for wet weather operation when
the existing influent pump station would come back into service to handle influent flow peaks.

2. Primary Treatment

The existing primary clarification system of the RWCF includes six rectangular clarifiers (PC 1-4 and 7-8) and two
squircular clarifiers (PC 5 and 6). PC 1-4 were built in the ‘40s, PC 5-6 in the ‘50s, and PC 7 and 8 in the early
‘90s.

PC 5 and 6 are currently not operational and in need of significant structural and mechanical rehabilitation. The
2011 CIEMP report recommended refurbishing these clarifiers to gain additional capacity for future flow
increases.

EXHIBIT 1

DRAFT



City of Stockton Municipal Utilities Department
Progressive Design–Build Services
Regional Wastewater Control Facilities Project
Phase 1 Scope of Work

3

The sludge collection systems of PC 1-4 and 7-8 are old and corroded and their concrete structures have cracks
and chips, as well as evidence of concrete efflorescence. Plant staff have noted a number of operational and
performance issues with these clarifiers including (1) uneven flow distribution; (2) heavy wear and frequent
breakdown of the chain and flight sludge removal mechanisms (all the rectangular units feature an unusual
configuration of sludge removal at the effluent end and not the influent end of the clarifier); and (3) the need to
over pump primary sludge because of inadequate solids handling capacity in the primary sludge pumps.

In summary, improvement to the primaries is another area that needs attention from the City and the design-build
project team.

3. Secondary Treatment

To reduce energy usage and meet the new nitrogen standards in a single unit process, a new BNR activated
sludge process is proposed. This would include building new aeration tanks with sufficient aeration capacity in a
Modified Ludzack Ettinger (MLE) configuration, adding new secondary clarifiers, high efficiency turbo blowers,
and return sludge pumping stations. This MLE process will replace the current four stages of biological treatment
(biotowers, oxidation ponds, wetlands, and nitrifying biotowers).

4. Secondary Effluent Pumping

With the biotowers out of service, the existing Biotower pumping station will be repurposed to serve as a
secondary effluent pumping station.

5. Peak Flow Equalization

Peak flow equalization will likely be needed as the incoming peak hourly flow may exceed the design hydraulic
capacity of the tertiary treatment system or possibly even the hydraulic capacity of the new secondary treatment
system.  One option for short-term peak flow storage is to convert the existing secondary clarifiers into
equalization tanks. Approximately 5 MG of storage could be provided.  Alternatively, a one-way discharge into the
ponds could be used.  This latter approach could free up the existing secondary clarifiers and allow them to be re-
purposed for dewatering filtrate equalization.  These options will be evaluated during the workshop/process
evaluation phase of design development.

6. Tertiary Filtration

The base approach for the project will be to continue to use the existing deep bed filters.  During the workshop
phase, we will evaluate the cost differences between renovating the existing filters and substituting new disk filters
Capital costs are likely to be lower with reuse of the existing but higher operating costs will be incurred because
the disk filters would be all new, they can be placed at the best elevation for the hydraulic profile in conjunction
with a modified disinfection process.  We will also evaluate moving all of tertiary across the river to just south of
the main plant area on the new property the City recently purchased.

7. Disinfection

The base approach for disinfection will also be to reuse the existing chlorination/dechlorination facilities.  During
the workshop phase we will evaluate abandoning the existing chlorination and dechlorination facilities and
substituting a reduced footprint and energy efficient UV system.  We propose to evaluate the options in two steps:
First, we will compare the performance of chlorination with free chlorine versus performance of chloramination in
terms of its ability to meet DBP criteria.  Secondly, once this decision is made we will evaluate the cost
effectiveness of the selected chlorine disinfection process v. UV disinfection.  A second chlorine based
disinfection alternative based on the recently revised Title 22 requirements for BNR facilities will also be
evaluated.

8. Emergency Flow Diversions

Given the existing assets of nearly 500 acres of ponds and the 48-inch bypass piping in the Main Plant area,
there is potential for adding emergency flow diversion at multiple places across the treatment process. Diversion

EXHIBIT 1

DRAFT



City of Stockton Municipal Utilities Department
Progressive Design–Build Services
Regional Wastewater Control Facilities Project
Phase 1 Scope of Work

4

of primary effluent and secondary effluent could be provided up to the hydraulic capacity of bypass piping effluent
pumping station.

The newer of the existing secondary effluent pump stations could be re-purposed for bypass pumping across the
river to the ponds using existing piping. Additional gravity diversions to the ponds could be provided after tertiary
filtration and UV disinfection using a combination of existing and new piping.

9. New Tertiary Treatment force main

Approximately 3250 LF of new 60-inch force main will be needed to transfer secondary effluent from the river
crossing to the existing deep bed filters.  The proposed route will follow existing pipeline alignments to best avoid
any conflicts with existing piping and endangered species/elderberry trees.  Should the City choose the disk filter
option, then depending on the location of the new filters, the length or even the need for the new pipeline will be
adjusted.

10. Wetland Flow Diversion/Pond Water Management

Provisions to divert approximately 2 mgd of secondary effluent from the new force main to tertiary treatment are
included. This flow diversion would discharge into the existing supply canal to the wetlands to maintain a healthy
ecosystem for the biota that uses the wetlands as a habitat.  We will also evaluate strategies for wetlands water
management, including developing an annual water balance and estimating the amount of water needed to keep
the ponds healthy.

During the workshop phase, we will also evaluate strategies for managing flow to and from the ponds, including
the potential for storing water for discharge during summer months.

11. Solids Handling Improvements

Thickening of primary and new BNR waste activated sludge will be performed separately to avoid increased
[...]
6. Primary Scum Pumping Equipment 
7. Primary Effluent Pump Station Equipment 
8. Aeration Basins Equipment 
9. Secondary Clarifiers Equipment 
10. RAS and WAS Pump Stations Equipment 
11. Secondary Scum Pump Station Equipment 
12. Disk Filtration Equipment 
13. UV Disinfection and 3W Pump Station Equipment 
14. Final Effluent Pump Station Equipment 
15. Diversion Pump Station Equipment 
16. Solids Dewatering Facility (Centrifuge) 
17. Centrate and Filtrate Equalization 
18. Ancillary Equipment (Only purchased as part of this project) 

Appendices

EXHIBIT 1

DRAFT



 

City of Stockton Municipal Utilities Department 
Regional Wastewater Control Facilities Modifications Project 
Phase 2B - Final Design and ESDC and Construction Management 
Services Scope of Work 

 

 1 
 

 

 
 
 
 
 
 
 
 
 
 
 
 

Appendix C 
Acceptance Testing Plan Outline 

  

EXHIBIT 1

DRAFT



 

City of Stockton Municipal Utilities Department 
Regional Wastewater Control Facilities Modifications Project 
Phase 2B - Final Design and ESDC and Construction Management 
Services Scope of Work 

 

 2 
 

Table of Contents 
Outline of Acceptance Testing Plan ............................................................................................. 4 

Stockton Regional Wastewater Reclamation Facility (RWCF) Modifications Project ...... 4 
Assumptions: ................................................................................................................ 4 

Table 1: Unit Process Design Capacities for Maximum Month Loading Conditions ....... 5 
Table 2: Range of Normal Operation and Consequent Acceptance Testing Loading 

Conditions ..................................................................................................................... 6 
Table 3: Proposed Units in Operation during Acceptance Testing Loading Conditions. 6 
Performance Requirements.................................................................................................. 11 
Table 4: Final Effluent Quality Requirements 1 ................................................................... 12 
Table 5: Proposed Acceptance Testing Criteria ................................................................ 14 

 

 
Tables 

Table 1: Unit Process Design Capacities for Maximum Month Loading Conditions ................. 5 
Table 2: Range of Normal Operation and Consequent Acceptance Testing Loading 

Conditions ....................................................................................................................... 6 
Table 3: Proposed Units in Operation during Acceptance Testing Loading Conditions ........... 6 
Table 4: Final Effluent Quality Requirements 1 ........................................................................ 12 
Table 5: Proposed Acceptance Testing Criteria ...................................................................... 14 

  
 

 

  

EXHIBIT 1

DRAFT



 

City of Stockton Municipal Utilities Department 
Regional Wastewater Control Facilities Modifications Project 
Phase 2B - Final Design and ESDC and Construction Management 
Services Scope of Work 

 

 3 
 

Acronyms 
AECOM/WML AECOM/W. M. LYLES JOINT VENTURE  
BOD biochemical oxygen demand  
BOD5 measures the quantity of biodegradable organic matter contained in water. 
CBOD Carbonaceous Biological Demand  
CEPT Chemically Enhanced Primary Treatment  
COD chemical oxygen demand 
gpcd gallons per capita daily  
IPS influent Pump Station  
lb/d pounds per day 
lb/d/sf pounds per day per square feet 
lb/sf pounds per square feet  
mg/L milligrams per liter  
mgd millions of gallons per day  
MLE Modified Ludzack–Ettinger  
MLR Mixed liquor return  
MLSS mixed liquor suspended solids  
MLVSS mixed liquor volatile suspended solids  
NH3-N ammonia as nitrogen  
NOX-N nitrate + nitrite nitrogen  
NPDES National Pollutant Discharge Elimination System 
NTU nephelometric turbidity unit(s) 
NWRI/AWWA RF  National Water Research Institute/American Water Works Association Research Foundation  
PLCs programmable logic controllers  
RAS return-activated sludge  
RWCF Regional Wastewater Reclamation Facility  
SCADA supervisory control and data acquisition  
TKN Total Kjeldahl Nitrogen  
TS Total Solids 
TSS Total Suspended Solids  
UV ultraviolet  
VFA Volatile Fatty Acids  
WAS waste-activated sludge  
WWTP wastewater treatment plant  

EXHIBIT 1

DRAFT



 

City of Stockton Municipal Utilities Department 
Regional Wastewater Control Facilities Modifications Project 
Phase 2B - Final Design and ESDC and Construction Management 
Services Scope of Work 

 

 4 
 

Outline of Acceptance Testing Plan 
1.1 Stockton Regional Wastewater Reclamation Facility (RWCF) Modifications 

Project 

1.1.1 Assumptions: 
1. The RWCF modifications project is a partial renovation and upgrade of an existing wastewater treatment plant 

(WWTP). AECOM/WML will provide acceptance testing for new processes and equipment (e.g., new modified 
Ludzack-Ettinger [MLE] secondary treatment, new disk filters, and new ultraviolet [UV] disinfection) but will 
not provide acceptance testing for existing equipment. New equipment/systems that overlap existing and new 
facilities (e.g., supervisory control and data acquisition [SCADA] system) will be operated during a four week 
acceptance test to demonstrate proper operation of both existing and new equipment per design. Note all 
existing equipment will not be in service during acceptance testing. Thus, during acceptance testing, 
demonstration of controls for existing equipment will only be demonstrated if it is in service and needed to 
demonstrate performance of new processes and equipment. 

2. This plan is an outline only – a more detailed Acceptance Test Plan will be developed and issued for review 
and comment no later than six months prior to startup. 

3. Operations during startup and commissioning and acceptance testing will be a joint effort by the Regional 
Wastewater Reclamation Facility (RWCF) operations staff and AECOM/WML commissioning and operations 
staff. During this period, AECOM/WML will provide day to day leadership and will generally have an 
operations leader available for 24 hours a day. RWCF staff will be operating the new facilities during startup 
and commissioning and this will continue during acceptance testing. All basic operational functions, from 
putting equipment into and out of service, collecting routine samples for process control, and responding to 
SCADA alarms will be done by RWCF staff with guidance and advice from operations staff from 
AECOM/WML.  

4. Influent flow at the time of testing can be expected to be at projected (i.e., January 2023) design loadings and 
pollutant concentrations as defined in the Final Basis of Design Report (see Table 3-8). 

5. These processes will be demonstrated over a four week period. In general, the liquid processes will be 
operated to treat the influent flow and loads that enter the RWCF over the four week test period. In 
accordance with this test period, process testing will demonstrate performance under simulated maximum 
monthly loading conditions. An acceptance test plan will be developed prior to startup; however, operating 
equipment/unit processes will conform to the guidelines summarized in Tables 1 and 2 below and as further 
discussed herein. 

The expected range of normal operating conditions is summarized in Table 2. 28-day running averages were 
developed for influent flow, Carbonaceous Biological Demand (CBOD) pounds per day (lb/d), and Total 
Suspended Solids (TSS) lb/d. Because CBOD and TSS are sampled only 2–3 days a week, blank values 
were omitted and all the data placed back to back to compute the running averages. Lower and upper 
operating bands were defined by adding or subtracting one standard deviation from the overall average value. 
Similar methodology was followed for the primary effluent CBOD and TSS loads. The net result of this 
analysis are upper and lower limits for the operating conditions that most likely will occur during acceptance 
testing. These limits, in particular the upper operating bands, can then be used to evaluate the minimum 
number of operating units that must be in service to prevent any overloading or exceedance of the design 
capacity for each unit treatment process. Results of this analysis and further notes on each unit process are 
summarized below. Please note that if rapidly increasing (e.g., wet weather) flow conditions occur during 
testing, AECOM/WML may choose to bring additional equipment (e.g., screens, grit chambers, clarifiers, 
aeration basins, etc.) into service, if deemed necessary, or may choose to divert any excess flow to the 
ponds. 

EXHIBIT 1

DRAFT



 

City of Stockton Municipal Utilities Department 
Regional Wastewater Control Facilities Modifications Project 
Phase 2B - Final Design and ESDC and Construction Management 
Services Scope of Work 

 

 5 
 

 

Equipment for major unit processes that will be in service during testing is summarized as follows: 

• New influent fine screens (40 millions of gallons per day [mgd] capacity each) will generally be operated 
with two screens in service. The four new screens will alternate being in service for durations to be 
determined in the test plan. Hydraulic capacity testing for the screens is discussed under specialty testing 
below. 

• Two new vortex grit units will be in normal operation. Performance sampling for the new grit chambers is 
discussed under specialty testing below. 

• The six primary clarifiers will normally be in service. Since testing is being conducted under simulated 
maximum month conditions, Chemically Enhanced Primary Treatment (CEPT) will normally be employed.  

• Three aeration basins and three secondary clarifiers will be in service for the new MLE activated sludge 
process. Because the potential exists for overloading the aeration basins and since diversion can readily 
be accomplished (e.g., by setting a fixed flow from the primary effluent pump station and allowing any 
excess to overflow to diversion), diversion of some fraction of the aeration basin influent flow may be 
required for the proposed three aeration basin operation. 

• Two of the three disk filters will be in service. 

• Three of the four UV disinfection channels will be in service.  

• Details on sampling frequency and proposed analytical parameters are provided below in the Test Plan. 

6. Average Total Kjeldahl Nitrogen (TKN) concentration in the aeration basin influent over the acceptance 
testing period shall not exceed the design basis concentration (as denoted in the mass balance to be issued 
with the final design).  

7. At the time of testing, all construction will be complete except for: 

[This will be completed in the final test plan once a final construction schedule is available] 

8. Construction of the new influent Pump Station (IPS), headworks, primary clarifier renovations new secondary 
treatment and other work (including disk filters, new UV system, sludge improvements, and new SCADA and 
electrical improvements) will all be complete, fully tested, with all programmable logic controllers (PLCs) and 
SCADA programming complete, and ready for start-up before acceptance testing is initiated.  

Table 1: Unit Process Design Capacities for Maximum Month Loading Conditions 

Process Area 
Mass Balance Influent 

Flow or Loading 
Units Unit Capacity 

Primary Clarifiers Maximum Month 52.5 mgd 
Solids loading 

8 
8 

6.6 mgd @ Maximum Month 
14,500 lb/d TSS @ Maximum Month 

Aeration Basins 
Maximum Month 54.5 mgd 4 13.6 mgd @ Maximum Month 
Maximum Month 66,300 lb/d B 4 16,575 lb/d BOD @ Maximum Month 

Secondary Clarifiers Maximum Month 54.5 mgd 
Solids loading 

4 
4 

13.6 mgd @ Maximum Month 
25 lb/d/sf @ Maximum Month 

Tertiary Filtration Maximum Month 48 mgd 
Solids loading 

2 
3 

24 mgd 
1.6 lb/sf filter area max. 

UV Disinfection Hydraulic 4 17 mgd per channel 

• Notes:  

EXHIBIT 1

DRAFT



 

City of Stockton Municipal Utilities Department 
Regional Wastewater Control Facilities Modifications Project 
Phase 2B - Final Design and ESDC and Construction Management 
Services Scope of Work 

 

 6 
 

1. Secondary clarifier solids loading assumes 2,900 milligrams per liter (mg/L) mixed liquor suspended solids (MLSS) 
and 60% return-activated sludge (RAS) return rate 

 
Table 2: Range of Normal Operation and Consequent Acceptance Testing Loading Conditions 

Parameter Units Lower limit Average Upper limit 
Influent Daily Average flow mgd 27.2 31.6 36.0 
Influent Maximum Week Flow mgd 29.8 34.6 39.3 
Maximum Week Diurnal Peak hour flow mgd 37.3 43.3 49.1 
Influent CBOD lb/d 73,700 86,300 98,900 
Influent TSS lb/d 65,700 80,100 94,500 
Primary Effluent CBOD lb/d 40,600 47,500 54,400 
Primary Effluent TSS lb/d 23,000 28,000 33,100 

Notes: 
1. Flows based on the 12-month period from July 2016 to June 2017. Values were escalated to January 2023 using 92 gallons 

per capita daily (gpcd). Lower and upper limit values were established using one standard deviation, either plus or minus with 
respect to the average. 

2. Diurnal peaking factor for maximum week flow used is 1.25. 
3. Carbonaceous Biological Demand (CBOD) and Total Suspended Solids (TSS) loading data based on the period from November 

2015 to September 2017. Values were escalated to January 2023. Lower and upper limits were established in a similar 
manner to flow. 

4. Primary effluent CBOD and TSS loadings assume the use of Chemically Enhanced Primary Treatment (CEPT). 
 

Table 3: Proposed Units in Operation during Acceptance Testing Loading Conditions 

Unit Process Criteria Units Unit Capacity 
Required Units in Service 

Lower limit Upper limit 
Fine Screens Hydraulic 4 40 mgd 2 2 
New IPS Hydraulic 3 30 mgd 2 2 
Vortex Grit Hydraulic 2 46.1 mgd 1 2 

Primary Clarifiers Hydraulic 
Solids loading 8 6.6 mgd @ Maximum Month 

14,500 lb/d TSS @ Maximum Month 
5 
5 

6 
7 2 

Aeration Basins 
Hydraulic 4 13.6 mgd @ Maximum Month 2 3 
Organic loading 4 16,575 lb/d BOD @ Maximum Month 3 4 2 

Secondary Clarifiers Hydraulic 
Solids loading 4 13.6 mgd @ Maximum Month 

25 lb/d/sf @ Maximum Month 
2 
2 

3 
3 

Tertiary Filtration Hydraulic 
Solids loading 3 24 mgd 

1.6 lbs/sf filter area max. 
2 
- 

2 
- 

UV Disinfection Hydraulic 4 17 mgd per channel 3 3 

• Notes:  

1. Secondary clarifier solids loading assumes 2,900 milligrams per liter (mg/L) mixed liquor suspended solids (MLSS) 
and 60% return-activated sludge (RAS) return rate 

2. Values in red denote situations where the upper limit of required units in service exceeds the proposed number of 
units in service during testing – a situation where extra operational caution is warranted as influent flow reduction may 
be necessary to keep unit process loadings within design limits. 

 
9. Once the Main Plant process construction is complete, setup and transition for the four week acceptance 

testing will begin. All parties have agreed that acceptance testing will not be delayed until the onset of cold 
weather conditions.  

10. Because of potential sudden variations in flows and loadings, AECOM/WML may alter the amount of flow to 
diversion or bring additional equipment (i.e., more aeration basins or clarifiers or disk filters) into service. 
Various scenarios for increased influent flows and loadings will be addressed in the final Acceptance Test 
Plan. Agreement will be obtained with RWCF Operations staff on what course of action to take for each 
scenario. If action is deemed necessary by the AECOM/WML during actual Acceptance testing, RWCF 

EXHIBIT 1

DRAFT



 

City of Stockton Municipal Utilities Department 
Regional Wastewater Control Facilities Modifications Project 
Phase 2B - Final Design and ESDC and Construction Management 
Services Scope of Work 

 

 7 
 

operations will be notified prior to taking any corrective action in accordance with the approved Acceptance 
Test Plan. Information collection during Acceptance testing will rely on a number of existing samplers and 